
Cleaner production and resource recovery opportunities in leather 
tanneries: Technological applications and perspectives 

Maher Al-Jabari a, Hassan Sawalha a,*, Arivalagan Pugazhendhi b, Eldon R. Rene c 

a Mechanical Engineering Department, Palestine Polytechnic University, PO Box 198, Hebron city, West Bank, Palestine 
b College of Medical and Health Science, Asia University, Lioufeng Rd., Wufeng, Taichung 41354, Taiwan 
c Department of Water Supply, Sanitation and Environmental Engineering, IHE Delft Institute for Water Education, Westvest 7, Delft 2601DA, the Netherlands   

A R T I C L E  I N F O   

Keywords: 
Leather processing 
Chromium 
Tanning 
Wastewater 
COD 
Cleaner production 
[...]
and sulfide content in 
WW (UNEP-MAP, 2010; 
Briki et al., 2016; 
Alexander and Donohue, 
1990).  

• Recycling of spent liquor 
(Rao et al., 2003; 
Galiana-Aleixandre 
et al., 2011). 

Additional fleshing 
step  

• solid waste 50 kg /ton 
of cow hide (containing 
flesh, tissues, hair, lime 
and Na2S).  

• Small amount of 
squeezed water 
contaminated with 
soluble proteins, 
impurities and salts.  

• Recycling the solid waste 
in the manufacturing of 
poultry feed or 
detergents. 

Deliming 
(3.2 h) 
Stagewise additions 
(40, 90 then 60 
min). 
Stages 1 & 2 at 
35 ◦C: Detergents 
(0.6%) 
Ammonium sulfate 
(1%) 
Water at 100% of the 
hides 
Stage 3: Dekeltal 
(2.5%) and Orpone 
materials 

1 m3 of WW per ton of raw 
hides from each stage  

• Review performing in a 
single stage in other 
countries (Technologien, 
2002).  

• Organic acid based 
deliming (Rao et al., 
2003).  

• Carbon dioxide based 
deliming (Rao et al., 
2003; Deng et al., 2015).  

• Reusing deliming liquor 
(Rao et al., 2003; 
Galiana-Aleixandre 
et al., 2011).  

Table 2 (continued ) 

Process Pollution loads The identified CP options 

(containing NH4Cl) 
(0.5%) 

Pickling 
(2.7 h with drum 
rotating) 
Then, the hides are 
left overnight in the 
drum: 
At pH of 2.5–2.8. 
Additions 
Water at 60% of the 
hides 
10% salt 
1% formic acid 
2.5% alternative 
acid 

No WW is released  • Decrease pH value (e.g. 
to 2.4) for better tanning 
conditions.  

• Salt free organic acid 
pickling system Rao 
et al., 2003; Hu et al., 
2011). 

Tanning 
(8 h with drum 
rotating) 
Then, the hides are 
soaked for one day 
in the drum. 
Additions onto the 
pickling solution 
Water at 20% of the 
hides 
Chromium sulfate 
(7%) 
Sodium carbonate 
(0.2%) 

0.8 m3 of WW per ton of 
raw hides contaminated 
with chromium  

• Adjust pH at lower values 
initially, pH = 2.4 (from 
pickling) then increase 
the pH to 4.1, by the 
addition of soda ash or 
sodium bicarbonate, to 
improve the chromium 
uptake. 

Pressing Releases about 70% of the 
tanning liquor from the 
fiber network.  

Splitting and 
Trimming 

40–80% of the hides as 
solid waste  

• Perform splitting at 
liming stage, which will 
reduce the amount of 
chromium required for 
tanning and will increase 
chromium uptake.  

• Make a feasibility study 
for using splits and 
trimmings as raw 
materials for making 
gelatins, glues, protein 
flavor …etc. (Kanagaraj 
et al., 2006). 

Re-tanning step I 
(1 h) 
Detergent (0.5%) 
Other additions after 
20 mins: 
Water at 40 ◦C at 
100% of the hides 
Formic acid (0.5%) 

1 m3 of WW per ton of raw 
hides  

Re-tanning step II 
(1.5 h) 
Additions 
Water at 40 ◦C at 
100% of the hides 
1.5% sodium 
formate 0.1% 
sodium bicarbonate 

1 m3 of WW per ton of raw 
hides  

Re-tanning step III 
Dying for six hours 
with 
water at 80% of the 
hides 
6% auxiliaries 
6% enzymes 
6% Limosa 
0.3% Dyestuff 
1% formic acid 
5% oil 

0.8 m3 of WW per ton of 
raw hides 
(contaminated with dyes 
and oils) 
Emissions of VOC  

• Use of non-spraying 
dying methods such as 
curtain and roller 
coating, use of liquid and 
low dust dyes (UNEP- 
MAP, 2010).  

M. Al-Jabari et al.                                                                                                                                                                                                                              



electrocoagulation treatments (Esmaeili and Vazirinejad, 2005). 
Nevertheless, extra attention is essential for reducing the high COD in 
the released streams from beam house operations, and for recovering the 
sulfide released from the unhearing step. 

3. A Palestinian case study on possible CP opportunities in the 
leather tanneries 

This section presents the results of a case study aimed at evaluating 
the CP options for leather manufacturing in Hebron, Palestine, based on 
the concepts and analysis of this paper. The CP Opportunities were 
identified after monitoring all manufacturing processes in local tan
neries (Sawalha et al., 2019). The pollution sources from every process 
were identified, then field interviews, workshop and round table dis
cussions with managers of local leather tanneries were facilitated. 

3.1. Industrial background and wastewater 

There are currently 13 tanneries in Palestine, eleven of these tan
neries are located in Hebron. The manufacturing processes, the amounts 
of solid waste and the volumes of released wastewater from these pro
cesses are summarized in Table 2. The tanneries receive preserved salted 
dry hides. 

3.2. CP Options in Palestine 

There have been very limited research studies on adopting CP op
tions in Palestine. For example, Shkoukani (2008) investigated the 
“Development of an Environmental Management System Using Cleaner 
Production in Palestinian Dairy Industries. The study concluded that 
technological changes to increase efficiency were needed, and the 
environmental regulations and local regulations and laws should be 
applied. CP options in dairy industry contributes in protecting the 
environment, saving resources, reducing the production cost. However, 
limited initiatives have been launched to control the environmental 
impacts of leather making in Palestine. Thus, no crystalized CP practices 
in tanneries could be initiated yet. Previous environmental attempts 
focused mainly on treating wastewater contaminated with chromium 
from the tanning step. Currently, the Palestine Dutch Cooperation Pro
gram (PADUCO) is gearing out new efforts to promote CP in the in
dustrial sector in Palestine. The CP in leather industry is one of the 
funded projects through such an international collaborative program 
with researchers from the Netherlands. 

Identifying CP options and implementing CP solutions are usually 
driven by regulative and economics motivations. The CP terminology 
could not be found in any of the Palestinian laws or regulations, up to the 
knowledge of the authors. The Palestinian legal framework is not suf
ficient for waste management (Al-Jabari, 2015). Recently, a Palestinian 
waste list was established by the Environmental Quality Authority 
(EQA), based on adopting the European hazardous waste system (Al- 
Jabari, 2014a, 2014b). Therefore, from the context of the prevailing 
situation in Palestine, it is recommended to review and update the 
current legal framework handling issues related to CP and establish an 
environmental database on pollution sources, loads and characteristics. 
In addition, auditing and modifying the existing equipment's and 
possibly adopting new technologies is recommended. 

4. Resource recovery from liquid wastes (wastewater) 

Tanning industry produces large quantities of solid wastes leading to 
almost non-profitable end-products. Only around 25–30% of the pri
mary product is in the form of leather produced (Sengül and Gürel, 
1993). The wwastewater from a tannery is highlight polluted, and the 
composition as well as the concentration of individual chemicals/pol
lutants vary depending upon the unit operation of a specific tanning 
unit. Generally, a combination of physical, chemical and biological 

processes can be used for the treatment of liquid and solid wastes 
because they can be converted to biogas and other useful products using 
appropriate technologies (Fig. 1). 

Tannery wastewater can also be treated in a sequencing batch bio
film reactor (SBBR), i.e. by chemical oxidation in the presence of ozone 
(Di Iaconi et al., 2003). In that study, the treatment of tannery waste
water collected from large tannery industry from Northern Italy, in the 
presence and absence of ozone, was investigated. Treatment of waste
water in SBBR lead to an overall average removal of COD (96%), TKN 
(92%) and TSS (98%). In the presence and absence of ozone, approx. 0.1 
kg VSS/kg COD was treated; this was lower than the sludge generated in 
a convention biological system (0.3 to 0.5 kg VSS/kg COD). The biomass 
density in SBBR was ~98 g VSS/L sludge and it was shown that the 
biomass concentration can be also maintained at values close to ~20 g 
VSS/L (Di Iaconi et al., 2003). 

A membrane assisted hybrid bioreactor consists of a circulating bed 
reactor and multiple ultrafiltration membranes. This reactor type can be 
used for handling tannery wastewater and liquid discharge from the fish- 
canning industry that has high N and organic content (Fig. 2). According 
to Artiga et al. (2005), for this type of wastewaters, a membrane assisted 
hybrid bioreactor can achieve >99% COD removal at an organic loading 
rate (OLR) of 6.5 kg COD/m3⋅d. Concerning COD and ammonia removal, 
their removal efficiencies were > 95% and the NH4

+-N levels were < 10 
mg/L in the effluent (Artiga et al., 2005). The advantages of this reactor 
type can be stated as follows: (i) ability to operate the reactor at high 
OLR, (ii) good settling characteristics of the sludge, (iii) high N con
version efficiencies, and (iv) steady-state operation with less reactor 
maintenance. The conventional sequencing batch reactor (SBR) is 
another potential reactor configuration that can be used for treating 
wastewater from tanneries (Ganesh et al., 2006). According to the au
thors, during the 12 h SBR cycle of operation, the removal efficiencies of 
COD, TKN and NH3-N were in the range of 80–82%, 78–80% and 
83–99%. In another study, the tannery waste like fleshing's, skin trim
mings and wastewater sludge were treated using anaerobic digestion 
(Zupancic and Jemec, 2010). Tannery waste were digested for 100 days 
in a thermophilic anaerobic digester (AD) unit (55 ◦C) and approx. 
0.617 m3 kg− 1 of volatile solids from tannery waste sludge, 0.377 m3 

kg− 1 from tannery waste trimmings and 0.649 m3 kg− 1 from tannery 
waste fleshing's was converted to biogas. 

An upflow anaerobic sludge blanket (UASB) can also be used for 
treating tannery wastewater. El-Sheikh et al. (2011) operated a series of 
UASB reactors, i.e. connected in two stages, with a holding capacity of 
94 L and experiments were conducted in five different hydraulic 
retention times (HRT: 24, 18, 12, 8 and 5 h) for each UASB reactor. The 
overall proposed process showed that a 12 h HRT was the best time for 
treating tannery wastewater using an UASB. In another study, a 
continuous two-phase partitioning bioreactor was used for the treatment 
of synthetic leather tannery wastewater, specifically for the separation 
of chromium. The bioreactor was fed with synthetic tannery wastewater 
[4-chlorophenol and potassium dichromate] inoculated with microbial 
culture for the treatment of different pollutants/compounds. The 
organic substrate loaded was in the range of 19–94 mg h− 1 under 
different HRT, ranging from 3 to 6, achieving a removal of around 
89–95%. Therefore, this result clearly showed that continuous two- 
phase partitioning bioreactor can significantly enhance the biological 
treatment of tannery wastewater (Angelucci et al., 2017). 

In a study by Alighardashi et al. (2017), a membrane bioreactor 
(MBR) was combined with an adsorption unit containing walnut shell 
granular activated carbon as the packing material for the treatment of 
tannery wastewater. More than 98% of COD was removed at a C:N ratio 
of 13:6.5. The overall ammonium removal was 99% and 70% at pH 
values <6.0. During the breakthrough time of 15 and 25 min, the nitrate 
removal was >95%. Berhe and Leta (2018) tested an anaerobic 
sequencing batch reactor for the co-digestion of tannery wastewater and 
solid waste in different mixing ratios, under mesophilic temperature 
conditions. The study revealed that, methanogenic reactor having a 

M. Al-Jabari et al.                                                                                                                                                                                                                              



50:50 ratio of liquid and solid waste was able to achieve: biogas pro
duction = 415 mL/d; amount of methane: 251 mL/d; methane content: 
60.5% and COD removal: 75%. Thus, the authors proposed that co- 
digestion techniques provide better treatment efficiency and generates 
more biogas than mono-digestion of tannery waste. Hydrodynamic 
cavitation (HC) was also used for the treatment of tannery waste effluent 
(TWE) before anaerobic digestion using a slit venturi cavitating (SVC) 
unit. The SVC was operated at a pressure of 5 bars for approx. 2 h. The 
production of biogas and COD removal was 2 times higher in the raw 
TWE than those achieved in the HC treated TWE. Around 68 mL biogas/ 
g volatile solids and 43% COD was removed from the HC treated TWE. 
After adding food waste to HC treated TWE showed an increase in the 
biogas production, by up to 7.8 and 11.8-fold, respectively (Saxena 
et al., 2019). Thus, an anaerobic digester can be combined with other 
reactor configurations and/or modified for the treatment of COD rich 
wastewaters and convert them into biogas and liquid digestate (Fig. 3). 

5. Resource recovery from solid wastes 

The digestion of solid sludge can be performed in different type of 
bioreactor configurations. In a preliminary study by Akyol et al. (2015), 
the highest yield of biogas was 0.172 L biogas/g VSadded at an inoculum 
ratio of 1:10 and the solids content was 10.6%. Thus, 0.089 L CH4/g 
VSadded of methane yield was achieved within an I:S ratio of 1:2. This 
study provided an idea to increase the yield of biogas by varying the 
substrate and solid ratio (Akyol et al., 2015). In another recent study 
(Agustini et al., 2020), AD was used for the digestion of tannery solid 
waste to produce biogas of 1.9 ± 0.3 mL/VSS. Umaiyakunjaram and 
Shanmugam (2016) used a flat sheet submerged anaerobic membrane 
bioreactor (SAMBR) for the recovery of biogas from high suspended 
solids containing raw tannery wastewater sludge. The SAMBR showed 
90% COD removal with a biogas yield of 0.160 L.g− 1 CODremoved. 

6. Chromium recovery from tannery wastes 

The tannery industry produces tons of heavy metals during 

Fig. 1. Anaerobic digestion of tannery effluent to produce biogas.  

Fig. 2. Membrane bioreactor for the treatment of tannery wastewater and sludge.  

M. Al-Jabari et al.                                                                                                                                                                                                                              



treatment, but chromium remains the major concern due to its high 
toxicity and difficulty in recovery. Several strategies have been followed 
by researchers to remove chromium from tannery waste. Numerous 
attempts have been made to recover heavy metals from liquid waste, 
obtain raw materials from tannery sludge that can be used for preparing 
clay products and produce biogas from the anaerobic digestion of liquid 
waste from tannery industry (Basegio et al., 2002; Berhe and Leta, 
2018). Chromium is the most dominating tanning agent, i.e. approxi
mately 85% of the leather industry uses chromium (Sundar et al., 2001). 
Chromium is conventionally treated using different physical and 
chemical techniques such as adsorption, sedimentation, electrochemical 
process, biological operations, cementation, coagulation/flocculation, 
filtration, membrane process, chemical precipitation and solvent 
extraction (Angelucci et al., 2017; Borra et al., 2017; Ha et al., 2018; Jin 
et al., 2016; Johnson et al., 2017; Koushkbaghi et al., 2018; Mella et al., 
2015; Michalski et al., 2016; Neoh et al., 2016; Zhao and Chen, 2019). 

In a field scale investigation, the tannery waste sludge collected from 
different tanneries namely Jajmau tannery waste treatment plant (ITW), 
Jajmau municipal waste treatment (IMW) and Unnao distillery (IDW) 
were treated in batch reactors (Singh et al., 2010). The inoculum was 
prepared by mixing the sludge of a full-scale anaerobic bioreactor and 
cow dung slurry and the maximum methane content in the biogas varied 